CATALOG OF

\ HOBART ’
REPLACEMENT
PARTS

i MODELS 6614 & 6801 MEAT SAWS

ML-134094 6801
ML-134096 6614

A product of HOBART 701 S. RIDGE AVENUE TROY, OHIO 45374-0001
FORM 43025 Rev. E (February 2018)




MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

F-43025 Rev. E (February 2018) -2- © HOBART 2018



MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

11
13
15
17
19
21
23

Table of Contents

FRAME AND COVER

DRIVE AND TENSION ADJUSTMENT UNIT(MODEL 6614 ML-134096)
DRIVE AND TENSION ADJUSTMENT UNIT(MODEL 6801 ML-134094)

LOWER PULLEY UNIT

UPPER BEARING CARRIER UNIT
TABLES AND CARRIAGE UNIT
UPPER GUIDE UNIT

LOWER WIPER UNIT
ELECTRICAL UNIT

GAUGE PLATE UNIT

F-43025 Rev. E (February 2018)



MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

25-26

N

18-19-20

A~
w

30
2

FRAME AND COVER

FRAME AND COVER

F-43025 Rev. E (February 2018)



MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

19

20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
a1
42
43
44
45
46
47
48
49

PART NO.

00-291653
SC-041-31
WS-018-40
00-290758-00001
00-290758-00003
SC-041-31
WS-018-40
00-290751
00-290752
SC-041-31
WS-018-40
SC-093-07
WL-006-07
00-875255
00-875087
00-875256
00-875088
00-873735

00-875112

00-873205
NS-046-33
00-437788
WS-028-03
SC-115-26
00-479153
00-875111
SC-115-26
WS-028-03
00-437378-00002
NS-046-33
NS-046-33
00-291502
WS-028-03
SC-021-07
SC-021-07
WS-028-03
00-437608
NS-046-33
00-437787
SC-041-50
WS-003-47
00-291763-00002
00-875054
00-290860
SC-041-05
WS-003-47
00-436908
00-875184
00-435792

FRAME AND COVER

NAME OF PART AMT.
Lower Guide SUPPOIt & PiN ASSY.......oiiiiiiiiiiiiie ettt ettt e e e e e e e e e e e s 1
Cap Screw 3/8-16 X 1-1/4 HexX Hd. (SST)....uuiiiiieiiieiii ettt 2
Washer (SST)
Rod - Anchor (Left Table) (Model 6801 ML=-134094).........ccouieiiiieiiieeiiie e e e 1
Rod - Anchor (Left Table) (Model 6614 ML-134096)..........cccuueiirieriiireiiieaiiee e e e 1
Cap Screw 3/8-16 X 1-1/4 HeX Hd. (SST)....uuiiiiiiiiieiii ettt 2
LT = (1S 1 I TSP PPPPPPPPP
Support - Left Table
TablE LOCK & PN ASSY ...ttt ettt ettt s ne e e 1
Cap Screw 3/8-16 X 1-1/4 HexX Hd. (SST)...ciuiiiieiiiieiesie ettt
Washer (SST)....ccoviiiiiiiieie e
Mach. Screw 10-32 x 1/2 Slotted Pan Hd. (SST)...
Lockwasher #10 Helical (SST).......cccoceeeriurireninnenn.
Guard - Column (Model 6801 ML-134094).......c..uiiiiiieiiie ettt
Guard - Column (Model 6614 ML-134096)...........eeuiiiaiiieaiie et eiee et seee s eseee s e e 1
Guard - Removable (Model 6801 ML-134094)...
Guard - Removable (Model 6614 ML-134096)..........ccoouiiiiiiiiaiieiie et
Upper Baffle Assy. (Incls. ltems 20 thru 23 & 34 thru 38) (Model 6801 ML-134094)
................................................................................................................................................... 1
Upper Baffle Assy. (Incls. ltems 20 thru 23 & 34 thru 38) (Model 6614 ML-134096)
................................................................................................................................................... 1

Baffle - Upper Pulley (SST) (Model 6801 ML-134094).
ACOIN NULE B-32 HEX. .ottt et e st e e st e e et e e e st e e e sseeeeeseeeeenaeeeeeaeeaannen

HINGE = UPPEE ASSY ...ttt ettt ettt ettt ettt ettt e st e e et saneestneeeeeeanee 1
VVASKIET ... ettt ettt e h et e e e bt et sae e r e e e 4
Mach. Screw 6-32 x 1/4 Slotted Pan Hd. (SST).....ccoiiiiiiiiiee et 4
Upper Cover Assy. (Incls. ltems 26 thru 33) (Model 6801 ML-134094)..........cccceveiiniiieeniennannn. 1
Upper Cover Assy. (Incls. ltems 26 thru 33) (Model 6614 ML-134096)..........ccccceerueeiiiiereeannnns 1
Mach. Screw 6-32 x 1/4 Slotted Pan Hd. (SST).......ooiiiiiiiiiiieiieie et 4
WWASKNIET ... e e 4

Hinge - Lift Off (W/O PiN)....couiiiiiieiie ettt e e e e

Mach. Screw 6-32 x 1/4 Slotted Rd. Hd. (SST)....cccuiiiiiiiiiiieirieeee e 2
Mach. Screw 6-32 x 1/4 Slotted Rd. Hd. (SST)....cccuiiiiiiieieeeeieeeeeeesee e 2
WWASKIET ...ttt st h e et e bttt s b et e e 2
ClIP = RELAINET ...ttt ettt ettt e e sttt e e e abe e e e e abbe e e s sasbeeeeasnnbbbenneeen 1
ACOM NUL B-32 HEX....ooiiiiiiiiiii et 2
HINGE = LOWET ASSY ...ttt ettt et e e e b et e e st e e s sbe e e e e e e e e e e eaeeeeas 1
Cap Screw 1/4-20 X 1/2 HEX HA. (SST).cuuiiiiiieiiie ittt
Washer (SST)...ccceeiiiiieiiieeereeee e

Washer - Rubber (Model 6801 ML-134094)....

Screw - Jack (Model 6614 ML-134096)...........

N o] T e 01V @0 =Y U
Cap Screw 1/4-20 X 5/8 HeX Ha.......ooiiiiiiiiieiiee e 1
Washer (SST)

PN = ANCNOT ...ttt ettt ettt ettt e e e
Cover - Lower (Incls. Items 42, 43, & 44) (Model 6801 ML-134094).........cccuuiiiieeeeiiiiiiiiiiiiaes 1
Foot (2 to 4 In. Adjustable Height).............cooiiiii e 4

-5- F-43025 Rev. E (February 2018)



MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

25-26

DRIVE AND TENSION ADJUSTMENT UNIT
(MODEL 6614 ML-134096)

DRIVE AND TENSION ADJUSTMENT UNIT(MODEL 6614 ML-134096)

F-43025 Rev. E (February 2018) -6-



MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

DRIVE AND TENSION ADJUSTMENT UNIT(MODEL 6614 ML-134096)

ILLUS. PART NO. NAME OF PART AMT.
PL-55837
1 00-875134-00001  ColUMN & LADEI ASSY.....coiutiiiiiiiiiieitie ettt ettt b et e e sabeeste e e e e e annne 1
2 00-875047-00002  TranSMiSSION SUPPOIt ASSY.....cceririieirrieeaitieeeaitereeateeeaateeesssseeeasseeeaasseeesasseeesasseeesnsseesssssssssssnnnes 1
3 00-290832 Pivot - TeNSION AQJUSTING. ... .eeeeieiie et e et e et e e et e e e neeeeenseeesnnteeenaeeaaaeens 2
4 RP-002-07 ROIIPIN 3/168 X 1 174 Lg. (SST ). eittiuieiieierieeestee st etee sttt sttt sttt e st emeesee e e eneenneeannneeanns 1
5 00-873500 Tensioner Assy. (Incls. Items 4, 6, 37, & 38)..... it 1
6 BN-005-06 Needle Bearing - Torrington NTA-1018.......cuiiiiiiiiiiiei e 1
7 00-290832 Pivot - Tension Adjusting
8 00-120971 PIUG = VENL. .ttt ettt ettt
9 00-875137 Gear Case Assy. (INCIS. HEMS 8 & 33)....ceiiiuiiiiiiii et 1
10 SC-041-31 Cap Screw 3/8-16 X 1-1/4 HeX Hd. (SST)...uuuiiiieiiieiiieeiee ettt 3
11 WL-019-85 LOCKWASIIET . ...ttt e et e e et e e e e e e e e e e as 3
12 WS-021-20 WWASIET ...ttt ettt 1
13 SC-036-93 Cap Screw 7/16-20 X 3/4 HEX Hd......oe ittt et e e et a e e e e annneees 1
14 NS-046-29 LOCK NUL 3/4-16 FIEXIOX. ...cuutteeieiie et eeiee et e ettt et te e et e e et e e e et e e e sneeeeannaeeeanseeeenntneeeaaeaaaeens 1
15 SL-005-02 Spring - Loading.............
16 00-290866 Washer - Damper....
17 SL-005-02 Spring - Loading......
18 00-875043 LT o] T USSRt
19 00-109070-00008  KEY....eteeiteiueiiteete ettt ettt ettt ettt he e bt et es e e bt e bt eh e ab e e s bt ehe e bt ea et eh e e bt e s e e ehe e et enn e nae et e e be e e nees 1
20 SL-005-02 Spring - Loading
21 00-290866 AT T g T G I = g T 1= PP P T PUPU RN 1
22 SC-027-29 Mach. Screw 8-32 x 3/8 Slotted Rd. Hd. (Brass).........cccccueiiiiiiiinieiieeiee e AR
23 WL-010-01 Lockwasher #8 External Shakeproof...................... AR
24 NS-010-11 Nut 8-32 Hex (Brass).......ccccceeveerieenieennne. AR
25 SC-040-21 Cap Screw 3/8-16 X 7/8 Hex SOCKet Hd..........ooiiiiiiieiie ettt
26 WL-006-28 LOCKWASHEr 3/8 HEIICAL........coiiiiiieee ettt e e e e e e e e eaaeeens
27 SD-038-03 Self-Tapping Screw 10-16 x 3/4 Truss Hd
28 00-479134 ENd Cap....ccooeeieeeeeeeece e
29 00-437301-00001  Motor (60 Hz.) (3 Ph.)....
30 00-437301-00003  Motor (50 Hz.) (3 Ph.)....
31 00-479005 1Y Lol CoT (I = o 0 TSROt 1
32 00-873986 Screw Shoulder
33 00-291859-00002  Bushing 3/8 Lg
34 SC-040-21 Cap Screw 3/8-16 X 7/8 Hex Socket Hd..........cooouiiiiiiiiii e 5
35 WS-018-04 WWASHEE (SST). ..ttt ettt ettt se et a e b n ettt 5
36 PB-005-15 Plug Button................. 11
37 00-875670 KNOD = TENSION AQJUST.......eiiiiee et e e e e e e e e as 1
38 BB-021-45 Bearing - ThrUST 0.837 1 ... .ottt ettt e e e e eanee 1
00-875114-00001  Motor & Pinion Assy. (60 Hz.) (3 Ph.) (Incls. ltems 14 thru 21 & 29)........ccceoiiiiiiiiiiiicce 1
00-875114-00003  Motor & Pinion Assy. (60 Hz.) (1 Ph.) (Incls. ltems 14 thru 21 & 31)....cccccoiiiiiiiiiiiiiiicceee 1

-7- F-43025 Rev. E (February 2018)



MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

|
|
29 26-27

DRIVE AND TENSION ADJUSTMENT UNIT
(MODEL 6801 ML-134094)

DRIVE AND TENSION ADJUSTMENT UNIT(MODEL 6801 ML-134094)

F-43025 Rev. E (February 2018) -8-



MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

DRIVE AND TENSION ADJUSTMENT UNIT(MODEL 6801 ML-134094)

ILLUS. PART NO. NAME OF PART AMT.
PL-55836
1 00-873696-00001  ColUMN & LADEI ASSY......cuiiuiiiiiiieieeite ettt ettt e et 1
2 00-292286-00002  Transmission Support Assy. (INCIS. HEM 3)......ooiiiiiiii e 1
3 00-011800-00118  DOWEL. ....cueiiietieiiieie ettt etk b et as ekt e bt et ee et e e bt e ee e ne e et e et e e anenbe e e e e beeeenenee 1
4 00-290832 Pivot - TeNSION AGJUSTING......eeiiiiiieiieee ettt r e e e e e e e as 2
5 RP-002-07 ROIIPIN 3/16 X 1 174 LG, (SST). ettt 1
6 00-875670 KNOD = T@NSION AGJUST. ...ttt ettt e e e e e 1
7 00-873500 Tensioner Assy. (INCls. HeMS 5, B, 8, & 37)...cii et 1
8 BN-005-06 Needle Bearing - Torrington NTA-T0T8.. ..ottt e e e e e e e e e 1
9 00-290832 Pivot - TeNSION AQJUSHING. .....cocuiiiiiiieie ettt e e 2
10 00-291859-00001  BUSKING 172 L.t iueetieteeie ettt ettt ettt e et et e e e ae e nae e e e e nbeeeeneees 1
11 00-120971 L[0T R V=T o | USSPt 1
12 00-875137 Gear Case Assy
13 SC-041-31 Cap Screw 3/8-16 X 1-1/4 HexX Hd. (SST)...cciiiieiiiiiiie ettt 3
14 WL-019-85 LOCKWASIIET ...ttt ettt e e st e e et e e e et e e e eaeeeeas
15 WS-021-20 Washer.......ccoooeeiieiiieiie e
16 SC-036-93 Cap Screw 7/16-20 x 3/4 Hex Hd...
17 NS-046-29 Lock Nut 3/4-16 Flexlox..................
18 SL-005-02 ST o]yl aTe [l oo o o FO TS ORPPTPPPPPN
19 00-290866 WWaASNET = DAIMPET ...ttt ettt a ettt st sa et e ene e st e e e e eeas
20 00-875043 LT 1o o T Y= 1 I TSP 1
21 00-109070-00008  KEY. . eueeteeueeruieieenteeteete e e asee et e e ate et eseeas e e et ameeseeemeease e st eneeemeeeeeemeees e e seenseeneeneeeneenneeaeeenneeeennees 1
22 SL-005-02 SPrNG = LOAAING. ...ttt ettt ettt ee e 6
23 SC-027-29 Mach. Screw 8-32 x 3/8 Slotted Rd. Hd. (Brass).........cccoereeriirieieniie e AR
24 WL-010-01 Lockwasher #8 External ShaKeproof...........oouuii i AR
25 NS-010-11 Nut 8-32 Hex (Brass) .
26 SC-040-21 Cap Screw 3/8-16 X 7/8 Hex Socket Hd..........coooiviiiiiiii et 4
27 WL-006-28 LOCKWASHET 3/8 HEIICAL........cctiiiiieiii et e e e e 4
28 SD-038-03 Self-Tapping Screw 10-16 X 3/4 TrusS Ha.......coouiiiiiiiiiii e 2
29 00-479134 ENA CAP. e ettt e aan 1
30 00-437301-00001  MOtOr (60 HZ.) (3 Ph.).cceiiiiiiee et e 1
31 00-479005 1Y o] (o G I = o T PSR 1
32 00-873986 SCIEW SNOUIAET ...ttt e ettt e e st ee e et e e e aeeeeesaneeeeannseeeaasseeeeanneeeensnnssnnnnnnen 1
33 00-291859-00002  Bushing 1/2 Lg.....ccccveovereeneeieeecee e
34 SC-040-21 Cap Screw 3/8-16 x 7/8 Hex Socket Hd...
35 WS-018-04 Washer (SST)....cccoveevireeenieesceee
36 PB-005-15 PIUG BULON. ...ttt b ettt en e s
37 BB-021-45 Bearing - ThruSt 0.837 ..ottt sae e enn e aane 1

-9- F-43025 Rev. E (February 2018)



MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

s

o s
:- A

‘||lr§?¢/' /
))) o w
&
ﬂ’@ ™))/
‘/'é/ /6/
I T %@\' 12
23 22 21 20 18 17 15 14 \
24 19 16

7%,
PL-55838 |

LOWER PULLEY UNIT

F-43025 Rev. E (February 2018) -10 -



MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

PART NO.

00-290817-00002
00-011800-00091
WL-006-22
SC-041-15
SC-119-20
ML-134098-0000Z
ML-109653-0000Z
00-079686
00-875150
00-020851
SD-005-49
00-436447
00-968027
00-290805
SC-062-59
WS-018-19
BB-007-21
00-875044-00002
00-109070-00009
BB-007-21
SL-003-11
00-291973-00002
00-291624
RP-003-18
SC-041-13
SC-041-30

LOWER PULLEY UNIT

NAME OF PART AMT.
Gear Case Cover Assy. (INCIS. EM 2).....ccoiiiiiii et 1
DIOWEL. ...ttt st e e s st e e e e 2
LOCKWASNET 5/168 Light. ... .eiiiiiiiie ittt et ettt enbae e e e e ennes 7
Cap Screw 5/16-18 X 1 1/4 HEeX Hd.....ccveiiieieie ettt 7
Set Screw 1/4-20 x 1/2 Soc. Hdls., FIat Pl..........cciiiiiiiiieeeee e 1
Pulley and Latch Assy. (Incls. Items 8, 9, & 10) (Model 6614 ML-134096)...........cccceevvrreeeennnn 1
Pulley and Latch Assy. (Incls. ltems 8, 9, & 10) (Model 6801 ML-134094)..........ccccooeveriinnens 1
(O 1 (o3 TRl o2 o o TSR SRSPPPP 1

= 1 (o] o PSP 1
SCIEW = LatCN ... 1
Self-Tapping Screw 12 x 1/2 Rd. Hd., TYPe U.....ccooiiiiiiiiiii e 1
[ - o T PO 1
Shaft - Lower....

SAI - SHAMt.... et e et b e e e et b e e b aeeaeee
Cap Screw 5/16-18 X 5/8 HeX Hd......ooooiiiiieii ettt e 3
L AT = g T PP TP TP PPP PPN 3
Ball BEATMNG. ... et eeieteie ettt e e e e e e e e as 1
[T T Y (1 1 T SRS RPPPPPPPPN 1
3G OO PRSP PPPPPRP 1
Ball BEAING. .. .teeite ettt ettt ea e e e e e anee 1
Spring - LOAdiNG ND 72.......ooiiiiieiie ettt ettt 2

RetaiNEr = SNaft......oooiiiiiie e e 1
REEAINET = LOCK. ...t e e et e e e e e e e e et a e e e e e e e eeaaaeaeeeaaes 1
RO PIN /8 X 7/8 L. e eeeie ettt ettt ettt et e et e et e e e et e ambeeemeeeenbeesaseansaeaaaaannes 1
CAP SCIEW 5/18-T8 X 2. ettt ettt ettt e e ekt e e s kbt e e s ab e e e eaaaeeeeanbeeeensnnbnbenneeen 1
Cap Screw 3/8-16 X 1 HeX Hd. (SST)...uiiiiiiiiiii ittt 1

11 - F-43025 Rev. E (February 2018)



MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

15 THRU 22

UPPER BEARING CARRIER UNIT

UPPER BEARING CARRIER UNIT

F-43025 Rev. E (February 2018) -12-



MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

ILLUS.
PL-55839

© oo ~NOOOA~WN-

-
o

1
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

*34

*k

*35
36
37
38
39
40

PART NO.

SC-040-21
WL-006-28
RR-004-13
00-479143
SC-067-06
00-873461-00002
00-873501
BB-015-36
ML-134048-0000Z

ML-104999-0000Z

SC-067-06
00-873461-00001
00-873502
BB-015-36
00-477011-00126
00-477016-00126
00-477086-00126
00-477011-00142
00-477016-00142
00-477086-00142
00-290868-00001
00-875188-00001
00-020851
00-479142
00-079686
00-479144
NS-018-14
SC-127-03
00-875072
00-875227
00-875080
00-873820
8C-025-33
00-875077
00-968040
00-479672
00-968041
WS-018-40
WL-006-27
SC-041-31
00-479134
SD-038-03

UPPER BEARING CARRIER UNIT
NAME OF PART AMT.
Cap Screw 3/8-16 X 7/8 Hex Socket Hd..........coooiiiiiiiiiicce e 4

Lockwasher 3/8 Helical
Retaining Ring (Truarc)

BUSHING = PUIIBY ...ttt s e e st e e e e e e e e e e as

Mach. Screw 10-24 X 1/2 HeX Ha......coouiiiiiii et 4
COVET - REAI PUIIBY. ...ttt e e 1
Lo 1R = | 1 SRS USPPP 1
Ball Bearing - NSK 6007 DDUCETSRIS......ccoiiiiiiiiie e 1

Pulley Assy. - Upper (Incls. Items 3 thru 8, & 11 thru 14) (Model 6614 ML-134096)

Mach. Screw 10-24 x 1/2 Hex Hd...
Cover - Front Pulley.........cccoeueeeene
SAI = SHAft.... i e s e e e e e eaabe e e earee e s annrrarnranes
Ball Bearing - NSK 6007 DDUCE1SRIS

Blade - Saw (5/8 In. Wd. x 0.022 Thk.) (3T) (Model 6614 ML-134096)...

Blade - Saw (5/8 In. Wd. x 0.022 Thk.) (4T) (Model 6614 ML-134096)............ccceevcreerneeninnenns 1
Blade - Saw (5/8 In. Wd. x 0.025 Thk.) (Scalloped) (Model 6614 ML-134096)............ccccevuennee 1
Blade - Saw (5/8 In. Wd. x 0.022 Thk.) (3T) (Model 6801 ML-134094)..........cccceevieenieranieens 1
Blade - Saw (5/8 In. Wd. x 0.022 Thk.) (4T) (Model 6801 ML-134094)..........ccccoveviieiieeiiieens 1
Blade - Saw (5/8 In. Wd. x 0.025 Thk.) (Scalloped) (Model 6801 ML-134094).

Blade - Saw (5/8 In. Wd. x 0.022 Thk.) (4T) (Model 6801 ML-134094)..........ccccoeeviieniieeiiieene
Blade - Saw (5/8 In. Wd. x 0.022 Thk.) (4T) (Model 6614 ML-134096)...........ccceevvueriureinneenns 1
SCrEW - LatChi.. ..o e e 1
RELAINET = PUIIBY ...ttt ettt e et e e et e e s e et e e e e e e e e ns 1
CAtC = FTICHON. ...ttt 1
ST b U o] o =Y PSP OPTRRROURUPPPPt 1
JAM NUL 3/8-16 HEX...ceeeiieieeece ettt e e et
Cap Screw - 3/8-16 x 1 3/4 Hex Hd

Box Column Assy. (Model 6614 ML-134096)...........cccoeieererieiesieie e 1
Box Column Assy. (60 Hz.) (Model 6801 ML-134094)........cccoooiiiiireeeeesee e 1
Gasket - Column Box (Model 6614 ML-134096)..........cccceeiuiiiiiiiieeiie et 1
Gasket - Column Box (Model 6801 ML-134094)..........ooiiiiiieeeieeieee et 1
Mach. Screw 8-32 x 1/2 Bndg. Hd

Cover - Column Box (Model 6614 ML-134096).........cccccueiaiiuiieaiiiiearieeeeiieaesiteeeseeeeasnenneseeeeeees 1
Cover - Column BOX (MOAEI BBT4).........ueiiiiiiiieiiiie ettt ettt e st e e e eeeaeaneebeeeeeee 1
Cover - Column Box (60 Hz.) (Model 6801 ML-134094)........ccutiiiiiiieaiiie e 1
Cover - Column Box (MOdEl B8071).......ceiiiiiiieiiieiie ettt eee e 1
Washer (Model 6614 ML-134098).........c.coueuiiiaieniieienieee ettt 3

* Before Manufacturer Date 10/18/13
** After Manufacturer Date 10/18/13

-13- F-43025 Rev. E (February 2018)



MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

27 THRU 31

43-44

TABLES AND CARRIAGE UNIT

F-43025 Rev. E (February 2018) -14 -



MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

TABLES AND CARRIAGE UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-55842
1 00-290771 Table - Left Assy. (Model 6801 ML-134094).........cccuiriiriiiiiierieee et 1
2 00-875066 Table - Left Assy. (Model 6614 ML-134096).......
3 00-291654 Table - Right Assy. (Model 6801 ML-134094)....
4 00-875068 Table - Right Assy. (Model 6614 ML-134096)....
5 SC-041-30 Cap Screw 3/8-16 X 1 HeX Hd. (SST)....uiiiiieiiieiiie et
6 BB-008-11 Ball Bearing - NiCe #SK-T 4725..... ..ottt e e
7 WS-018-30 Washer.......cccooveeviieeiiee e
8 WL-006-28 Lockwasher 3/8 Helical..
9 NS-046-09 Stop Nut 3/8-16 Elastic............
10 WL-006-27 Lockwasher 3/8 HeliCal (SST)......cuiiiiiiiiiiieie et e e e
11 00-437469 Carriage Assy. (Incls. ltems 5 thru 10 & 14 thru 19) (Model 6801 ML-134094)
12 00-875136 Carriage Assy. (Incls. Items 5 thru 10 & 14 thru 19) (Model 6614 ML-134096)....
13 00-291435 PUSNET PIAte (Gray). ... eeeeiiiei ettt ettt ettt et e e eat e e e et e e nbe e e e nbeeeeaeeaaaans
14 00-291435-00002  PUShEr Plate (YEIIOW).......cocuiiiiitieiieiteeie ettt sttt 1
15 RR-011-09 Retaining Ring................
16 00-290787 Spring - Carriage Lock...
17 00-290795 Lever - Carriage Lock........c............
18 WS-018-34 Washer (Model 6801 ML-134094)........ccoiiiiiiieeeieeeeseeee et
19 BB-008-11 Ball Bearing - NiCe #SK-T 4725..... ..ottt e e
20 SC-041-30 Cap Screw 3/8-16 x 1 Hex Hd..................
21 00-437476 Guide - Roller (Model 6801 ML-134094)..
22 00-875089 Guide - Roller (Model 6614 ML-134096).........ccceerueiierieiieieaie e seesie e
23 SC-041-29 Cap Screw 3/8-16 x 7/8 Hex Hd. Wax Coated Threads (Model 6614 ML-134096)................... 2
24 WS-018-40 Washer (Model 6614 ML-1340968).........c.coiiiiiiiiirieeeesieee ettt
25 00-873798 Support - Carriage (Model 6801 ML-134094)
26 00-875091 Support - Carriage (Model 6614 ML-134096)
27 00-479107 3 (o T 02 4 =T [ TSRO PPPPR
28 SC-124-44 Bolt - Sq. Neck 5/16-18 x 3/4 Rd. Hd....
29 NS-036-19 Stop Nut 5/16-18 Elastic....
30 00-873789 Bumper - Carriage Stop..............
31 WL-006-23 Lockwasher 5/16 HeliCal (SST)......coviiiiiiiieiiee et
32 SC-041-33 Cap Screw 3/8-16 x 1 3/4 Hex Hd. (SST) (Model 6801 ML-134094)........c.ccccverreneenineiieennnneens 2
33 WS-018-40 Washer (Model 6801 ML-134094)........ccuo ettt e neeeeeeees 2
34 00-292284 Screw - Jack (Model 6801 ML-134094)........coouiiiiieieeeeeeie ettt 2
35 WL-006-27 Lockwasher 3/8 Light (Model 6801 ML-134094).........ccooiiiiiiieiieieeie et 2
36 NS-018-14 Jam Nut 3/8-16 Hex (Model 6801 ML-134094)........cociiiiiiiiieiiieie ettt 2
37 SC-041-31 Cap Screw 3/8-16 x 1 1/4 Hex Hd. (Model 6801 ML-134094)..........cocvieiiimiiiinieiieeiieiee e 2
38 WL-006-27 Lockwasher 3/8 Light (Model 6801 ML-134094)
39 00-291958-00002 Brace - Carriage Support (Model 6801 ML-134094).........ccoiuiiiiiiiiieiieeeiee e 2
40 NS-015-11 NUE 5/16-18 HEX (SST ).ttt ettt e neeeaene 5
41 WL-006-23 Lockwasher 5/16 HElICAl (SST)....cciuiaiiieiiieiee ettt ettt e e e e e 5
42 WS-017-21 WWASKET ...t 5
43 00-290790 Tray - Scrap (Model 6801 ML-134094).......cccuui ittt 1
44 00-875065 Tray - Scrap (Model 6614 ML-134096).........cceeoirieriereeneeeeee e s eneeeee e snee e e neeeneeenneeeeeees 1
45 WS-018-40 L2 ET g 1o (S 1 TSR 2
46 SC-041-29 Cap Screw 3/8-16 x 7/8 Hex Hd. Wax Coated Threads (Model 6801 ML-134094)................... 2
47 SC-041-34 Cap Screw 3/8-16 x 2 Hex Hd. (Model 6614 ML-134096).........ccccccouiriieneeniienieeieeneesee e 2
48 SC-124-44 Bolt - Sq. Neck 5/16-18 X 3/4 Rd. Hd.....cocuiiiiiiiiiiieee e 5
49 00-946745 Gasket - GUIAE (MOAEI BBT4)......cc.uiiuiiiiiiiiiesiee ettt 1
50 00-946746 Gasket, GUIE Bar..........ooiiiiii e e 1

-15- F-43025 Rev. E (February 2018)



MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

18-19

20-21

UPPER GUIDE UNIT

PL-55840

UPPER GUIDE UNIT

- 16 -

F-43025 Rev. E (February 2018)



MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

UPPER GUIDE UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-55840
1 NS-011-12 INUL 832 HEX. -ttt et b et a ettt e e eb e et eae e bt en b e eneenteeanneeann
2 WL-014-05 Lockwasher #8 External Shakeproof (SST)....
3 WS-023-22 L T g T=T (SIS 1 T PSPPSR
4 WS-031-35 WWASKIET ...ttt st e e
5 00-479766 SHAE LOCK. ..ttt ettt a ettt bt et 1
6 00-478999 GUIAE Bar INSEI.......eieiieiei ettt 1
7 PG-007-16 Groove Pin 3/16 Didl. X 3/4 Lgu..uee ettt ettt ettt e e 1
8 SC-021-17 Mach. Screw 8-32 x 2 1/2 Slotted Rd. Hd. (SST)......uiiiiiiiiiiie i 8
9 00-120141 ST Lo T IR 1o [ o o SRR
10 00-873782 Spring - Slide ROd.........cccooiiiiiiiieeiieece
11 SC-046-70 Set Screw 3/8-16 x 1/2 Slotted Hdls., Cup Pt
12 PB-005-09 Plug Button.........coooiiiieieeeeeeeeeee
13 00-478998 SUPPOTt = GUIAE BTttt
14 00-875056 Guard - Front Blade (Model 6614 ML-134096)
15 00-291441 Guard - Front Blade (Model 6801 ML-134094)
16 SC-053-05 Mach. Screw 10-24 x 3/8 Slotted Truss Hd. (SST).....ceeriiiiiriiiiiiie e 2
17 00-435958-00002  KNOD = AJUSEING. ... eetieutiiiieiieiee ettt ettt et sa et n et e s 1
18 SC-041-02 Cap Screw 1/4-20 x 1 Hex Hd. (LOWETr GUIAE).......ccueiiiiiiiiiiiiie i 1
19 00-291579 WaSHEr = GUIE.......o.eiiiiiiieiee ettt ne e e 1
20 00-290844-00001  Guide - Saw Blade (0.022 Blad@)...........cccvrieiirieiieieseeie e 1
21 00-290844-00002  Guide - Saw Blade (0.014 Blad@)..........ccoiiiiiiiieiieeseee e e e 1
22 00-290842 HOIAEr = UPPEI GUIAE. ...ttt ettt ettt e e e e eanee 1
23 00-873204 Upper Guide Support Bar Assy (INCIS. IT@M 7).....cooiiiiiiiieee e 1
24 00-478999 GUIAE Bar INSEI.......eiiiee ettt et e e 1
25 00-479766 ] o [T oo USSP 1
26 SC-055-01 Set Screw 10-24 x 1/4 Hex Hdls., CUP Pt (SST)....ciiiiiiiiiiiiienieieee et 2
27 SC-025-33 Mach. Screw 8-32 X 1/2 BNAg. H.....ccooiiiiiiiieeeee e 2
28 NS-011-12 Nut 8-32 Hex
00-291442 Guide Assy. - Upper (Incls. Items 15, 16, & 22) (Model 6801 ML-134094)..........cccceeeeiiinneeenn. 1
00-875135 Guide Assy. - Upper (Incls. Items 14, 16, & 22) (Model 6614 ML-134096)..........ccccccveeriurreeennn. 1

-17 - F-43025 Rev. E (February 2018)



MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

3-4-5-6

42-43

16

41 17-18-19-20

LOWER WIPER UNIT

F-43025 Rev. E (February 2018) -18 -



MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

LOWER WIPER UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-55841
1 00-290855 Shim = WIPEI SUPPOTT. ...ttt ettt ettt e e e e eenes AR
2 00-290798 Blade WWIPEI ASSY ... ittt ettt ettt ettt ettt ettt ettt e e e 1
3 00-291831 BIOCK = PUIEY WIPET ...ttt ettt ea ettt ene e neeeaane 1
4 00-102399 Pulley Wiper Assy. (Incls. Items 5 & 6)..
5 00-123886 WIPEE = PUIBY ...ttt b ettt b ettt e et 1
6 SC-053-01 Mach. Screw 10-24 x 1/4 Slotted Truss Hd.........ccoooiiiiiiiiiii e 2
7 SC-022-34 Mach. Screw 1/4-20 x 7/8 Slotted Flat Hd. (SST).....ccuiiiiiiiiieiie e 2
8 00-290822 YU o] ool VAT T OSSO PPTRRROORUPPPPt 1
9 00-291809 Shield - Blade GUIE.........couiiiiiieieee et 1
10 SC-041-86 Cap Screw 1/4-20 X 3/8 HeX H. (SST)..cuuiiiiiieiiie ittt 2
11 WS-003-49 Washer 0.266 X 0.563 X 0.062 (SST)......cciueiirieiiieiieiesee e 2
12 NS-025-04 CrOWN NUL 1/4-20 (SST ).t iueeiueeuieiteeieeteerie et et ee st ettt e e e e tees e saeeseesaeeaeaseenseeneesseaneeaneeesnneeenn 2
13 00-875234-00002  HOIAEr = LOWET GUIAE. ... .ccueieieiiieieeie ettt ettt e e ene e e e aneenne e e e e nneeeennees 1
14 SC-116-26 Cap Screw 1/4-28 X 7/8 HEX HA.......ooiiieeee ettt et e e eeeeees 2
15 00-875235 COVET = GUITE.....eeeieieee ettt ettt ettt e ettt e eae e bt e st e st e e s bee e ebneeeeeeas 1
16 00-291658 GUIE = PIASHIC. ...ttt ettt 1
17 00-291670-00001  Guide - Saw Blade (0.022 Blade)...
18 00-291670-00002  Guide - Saw Blade (0.014 Blad@)..........ccciriiiiriiiieiesieeeee ettt
19 00-291670-00003  Guide - Saw Blade (0.038 Blad@)..........ccciriiiiiriiiieiisieiese e e 1
20 00-291670-00004  Guide - Saw Blade (0.020 BlIad@)..........ccciriiiiiriiriieieniieieee ettt 1
21 00-875246 STV o] o]y VTP PSR TPUPRRPR 1
22 SC-041-50 Cap Screw 1/4-20 X 1/2 HeX HA. (SST ).ttt 2
23 WS-003-49 Washer 0.266 X 0.563 X 0.062 (SST)......ccrueruirerrieiiiienreeiee e e AR
24 00-290798 Blade WWIPEI ASSY ...ttt ettt ettt bttt et et e e e 1
25 SC-022-34 Mach. Screw 1/4-20 x 7/8 Slotted Flat Hd.(SST).......cioiieiieieeee e 2

26 00-290822 107 o] oo Tu A o= S SRRSO PPRPPPPPPPN 1
27 00-290855 Shim - Wiper Support..........ccccoceeniiennene AR
28 SC-041-50 Cap Screw 1/4-20 X 1/2 HEX HA. (SST)....iiiiiieiieieeeiie ettt 2
29 WS-003-49 Washer 0.266 X 0.563 X 0.062 (SST)..c.eeuerererierierierieriesiesiesiesiessesseseeseeseeseeseeseessessesessesssessneeans 2
30 NS-025-04 Crown Nut 1/4-20 (SST)
31 WS-003-49 Washer 0.266 X 0.563 X 0.062 (SST).....erueruerieriirierierierieriesiesiesie e steseessessesseseeeeeeseeeeseeseeeanee e
32 SC-041-86 Cap Screw 1/4-20 X 3/8 HeX H. (SST)..cuuiiiiiieiiie ettt e e
33 WL-006-17 Lockwasher 1/4 Medium (Model 6614 ML-134096)..
34 NS-025-04 Crown Nut 1/4-20 (SST)...cccerererieieieiiiieeresrenneene
35 SC-025-07 Mach. Screw 10-24 x 5/16 Slotted Bndg. Hd. (SST).
36 00-290788 (0311 o 70 =Y PSSP RPPPPPPPP
37 NS-025-01 NUL = CTOWN T0-24.......eoeeeeee ettt ettt ettt et e e ae et ene e et emeeseeeneeeneenneeanneeeanns
38 WL-006-06 Lockwasher #10 Helical (SST)....
39 NS-025-04 Crown Nut 1/4-20 (SST)....cc.......
40 WS-003-49 Washer 0.266 x 0.563 x 0.062 (SST).......
41 SC-041-50 Cap Screw 1/4-20 X 1/2 HEX HA. (SST). e iuiieeieeiieieesie sttt
42 00-875082 Baffle - Lower Pulley (Model 6614 ML-134096)
43 00-290851-00002  Baffle - Lower Pulley (Model 6801 ML-134094)

00-291672-00001 Holder & Guide Assy. (Incls. fems 13 thru 17).....coouiiiiiiiie e

00-291672-00002 Holder & Guide Assy. (Incls. Items 13 thru 16 & 18)
00-291672-00003  Holder & Guide Assy. (Incls. Items 13 thru 16 & 19)....
00-291672-00004 Holder & Guide Assy. (Incls. Items 13 thru 16 & 20)

-19- F-43025 Rev. E (February 2018)



MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

After Manufacturer Date 10/18/13

1-2

Before Manufacturer Date 10/18/13

- N7 S _

PL-55843

ELECTRICAL UNIT

-20-

F-43025 Rev. E (February 2018)



MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

ILLUS.
PL-55843
1
2
3

*4
*5
6
7
8
***9
10
1
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

PART NO.

SC-025-33
NS-048-85
FE-019-48
FE-016-29
00-120907-00001
00-916905-00005
00-120908-00001
00-294500-030-1
00-114707
00-968042
NS-011-12
WS-023-22
00-078752-00009

00-088196-009-1
SD-015-20
SD-015-20
00-290889
00-087713-102-1
00-087713-102-2
SD-015-20
00-108199-00001
00-122345-00001
00-122345-00002
00-121543
00-123241-00001
00-873781
PC-005-08
00-121827
00-875567
SC-053-05
00-121547
00-875049
WS-018-30
00-290883
00-290882
00-291475
00-290885
FE-026-13
00-557247
00-543430
FE-026-13
00-291512

ELECTRICAL UNIT
NAME OF PART

Mach. Screw 8-32 x 1/2 Bndg. Hd..

Nut Assy. 8-32......cccoevveiiiiiiienen.

FUSE (0.8 AMP., B00 V.). ettt ettt e e et e e e e st e e e e nnee e e e nbe e e e e e e e e aeaaaaaens 2
Fuse (1 AmMpP B00V.) (B80/4T5V. ). ..ottt AR
L 101 (o1 101 U UPPPPPPPUPIOS 1

LILCE 1051 (o1 101 U PPPPP PPN 2

Transformer (380 /415 V.) AR
Transformer (380/415V.) ... ittt ettt e st e et e e e e e e ean AR
Terminals & Mounting Board Assy. FUSE BO@rd............c.cooiiiiiiiiiiiii e 1
Fuse Block Fuse Board

INUE B-32 HEX..e ettt r e sae e e n e enn e e nn e e
L T L= (1S 1 I TSP PTOPUPUPPPPPTPPP
Clamp - Cable.........ccccoeeviiinien.

Heater - Element (Overload Relay)............cccccc..... .
Relay - Thermal Overload (3 Ph.) Less Elements...........cccooiiiiiiiiiiiniiiececeeee e 1
Self-Tapping Screw 10-32 x 3/8 Phil. Pan Hd., Type TT......cccoiiiiiiiieeeee e 2
Self-Tapping Screw 10-32 x 3/8 Phil. Pan Hd., Type TT ... 2
Cable & Eyelet Assy. (Panel to COIUMN).........coiiiiiiiiiiii ittt 1
Contactor Assy. (3-Pole) (200-230 V. COIl).....cccuiiiiiiiiieiii e 1
Contactor Assy. (3-P0ole) (115 V. COIl)....eeeiuiiiiiiiie et 1
Self-Tapping Screw 10-32 x 3/8 Phil. Pan Hd., TYPe TT.....ccoiiiiiiiiiieie e 2
Clamp = AIF HEALET.....ccceeie et e et e e e e e s ae e e s e e e eesbeeessaeeesnsseeeanssnsnnnnnnnes 1
Heater Assy. (115V. Control Circuit)

Heater Assy. (200-230 V. CoNtrol CirCUIt)........ccuuiriiiiiieiiie ettt e 1
ST 1= (o B o 1= (=] SRR UPRPP 1
Bracket - SWItCR......oo it e e st e e e e e e aaaeeas 1
ACTUALOT SWILCR.....coiii ettt ettt e e 1
Cotter Pin 3/32 X 5/8 Lg. ..ottt 1
[T Te TR o Yo ({3 T PP 1
SWIECR ASSY .ttt ettt hb e e e ettt e e b e e e e hbe e e e abe e e eatnnbebrnneeee 1
Mach. Screw 10-24 X 5/8 Truss Hd...........ooiiiiiiiiie e 2
SPING = COMPIESSION......uiiitiiiie ittt ie ettt et et e ettt e s te e e beesaeeebeeeabe e beessseeabeesabeeaansbneaaaann 1
REtAINING RING ...t ettt e et e et e s ear e e e e e e aeeeeas 1
WWASKNIET ... e 1
Bushing - SWiItCh Shaft...........oo i 1
Shaft - Switch

Label = STAM/STOP. ... ettt e e 1
g To ] TR 11/ (o o PSP 1
Connector 1/2 (Metallic) Sealtite. ........ooiueiiiii e 1

CoNdUit - EIECIICAL ........ooiiiii et 1
CoNdUit - EIECHCAL........ooiiiii e e 1
Connector 1/2 (Metallic) Sealtite.........ooouiiiiiiiii e 1
Switch and Bracket Includes items 21-25, 27, & 31 (Does not include 26, 28-30, 32,

LG X 3 T SRS OTP R PPPPPPP 1

* Before Manufacturer Date 10/18/13
** After Manufacturer Date 10/18/13
*** Give Elec. Spec., Mach. Model, & Motor Type.

21 - F-43025 Rev. E (February 2018)



MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

GAUGE PLATE UNIT

F-43025 Rev. E (February 2018) -22-



MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

ILLUS.
PL-55844

PART NO.

SC-041-31
WS-018-40
00-873713-00002
00-479644
00-291933
00-291932
00-290769
00-070194
00-110544-00010
00-290770-00003
00-290770
00-873712-00002
PG-006-11
SC-064-27
WS-018-40
SC-041-31
00-291431
00-110544-00009
00-290758-00004
00-290758-00002
00-291944
00-290764
NS-025-04
00-292347

GAUGE PLATE UNIT

NAME OF PART AMT.
Cap Screw 3/8-16 X 1-1/4 HeX Hd. (SST)....ueiiiiiiiiiiiiiiee et 2
Washer (SST)...ccoviieieeieenee e
Support - Rear Rod
Bearing - Sleeve...................
SPring - GAUGE Plate LOCK.......ccuutiiuiiiiiieiii ettt ettt ettt e e e 1
PiN = LOCKING LBV ... ittt ettt e e e e e e e e e e e e e s 1
LEVET = LOCKING . ...ttt ettt ettt et et e e e e eanee 1
Handle - Gauge Plate.........oooouiiieiie ettt e et e et e et e e e e e e e e aaaeens 1
Bushing - Gauge Plate Frame..........ccooiiiiiiiiiii et 1
Shaft - Gauge Plate (Model 6614 ML-134096)...........cccoouiriirieiieiieieesee s 1
Shaft - Gauge Plate (Model 6801 ML-134094)........ccccoiiiiiiiieiiiieieesee e 1
Front Shaft & Rod Support Assy. (Incls. Iltems 13 & 14)..
Pin - Groove 1/4 X 5/8 TYPE Dttt e e e e e e e e as
Set Screw 5/16-18 x 1/2 Soc. Hdls., Cup Pt. NYIOK........cccoiiiiiiiiiiie e 1
WaSher (SST)...ccuiiiiieiie e
Cap Screw 3/8-16 x 1-1/4 Hex Hd. (SST)....
Plate and Stud ASSY........cccoviiieiiiiicciiee
Bushing - Gauge Plate Frame..........ooui ittt
Rod - Table Anchor (Right Table) (Model 6614 ML-134096)..........c.cceerurriereereeneeneeieeanieeeanns 1
Rod - Table Anchor (Right Table) (Model 6801 ML-134094)..........cccctiieriereeneeneeseeiee e 1
Gauge Plate Assy. (Incls. Items 9, 17, 18, 22, & 23)......ccciiiiiiiieiieeee e 1
BULION = Gl ettt ettt e e e 1
CrOWN NUE 1/4-20 (SST ). ueeiteiuteitiete sttt ettt sb e sb e b e bt sbe et e eenneee s 5
Gauge Plate Assy. (Incls. Items 5, 6, 7, 17, 21, & 22) (Packaged)...........cceeeerriuieeeeeniiiiiiiienees 1

-23.- F-43025 Rev. E (February 2018)



MODELS 6614 & 6801 MEAT SAWS REPLACEMENT PARTS

FORM 43025 Rev. E FEBRUARY 2018 PRINTED IN U.S.A.



